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Service Parts List

255mm Multi-Material Cutting Table Saw



No. | Description Part Code Qty No. | Description Part Code Qty No. | Description Part Code Qty
1 | Table Insert 056-0266 1 118  Cord Protector 056-0206 1
2 | Cross Head Screw 056-0102 1 119  Power Cord 230V (UK) 056-0207 1
3 Counetsunk Inner Hex Screw F-SCHS-M6-25-ST-BO 8 120  Main Casing 056-0212 1
4 | Table 056-0103 1 121 Threaded Spacer 056-0213 1
5 | Nut F-NSF-M6-ST-BZP 44 122 Washer 056-0214 1
6 | Square Neck Screw 056-0104 7 123 Blade Spanner (A) 056-0215 1
7 | Left Guide Rail 056-0267 1 124  Blade Spanner (B) 056-0216 1
9  Circlip F-CCEXT-10-090-ST-PO 2 125 | Bolt F-HB-M6-14-ST-BZP 36
10 | Rotating Shaft 056-0108 1 127 Beam (B) (Long) 056-0276 2
11 | Rotating Shaft Fixing Block 056-0109 2 128 Leg 056-0219 4
12 | Locking Plate 056-0110 2 129 Rubber Foot 056-0220 4
15 | Socket Head Cap Screw F-SHCS-M5-12-ST-BO 7 130  Beam (C) (Short) 056-0277 2
16  Wing Nut 056-0113 6 131 | Stability Support 056-0278 2

20 Thread Forming Screw F-TFPX-4.2-13-ST-BO 1 132 Push Stick 056-0279 1

37 | Carbon Brush (Pair) 056-0130 2 133  Table Support Bar 056-0224 4

39  Spring Washer M5 F-SWA-M5-ST-BO 4 134 Extension Table 056-0225 2

40 Washer M5 F-W-M5-ST-BO 5 135  Push Stick Support 056-0226 1

59  Spring Washer F-SWA-M4-ST-BO 3 137  Spring Washer (M6) F-SWA-M6-ST-BZP 36

60  Pan Head Screw F-SPHPZ-M4-10-ST-BO 3 138  Washer (M6) F-W-M6-ST-BO 36

61 Hanger Frame 056-0152 1 143 Set Screw 056-0232 1

62 | Blade Cover 056-0153 1 145  Case Label 056-0289 1

63 | Inner Flange 056-0154 1 147  Flanged Bolt F-HFB-M6-25-BZP 4

64 Washer 056-0155 2 149 Square Neck Screw 056-0235 1

66  Outer Flange 056-0156 1 150 Oring 056-0236 1

67 | Blade Bolt 056-0157 1 151 Plate 056-0237 1

68 Dust cover 056-0158 1 153 Screw F-SPHPZ-M4-8-ST-BO 1

69 | Screw F-SBHPZ-M4-10-ST-BZP 4 161 Connector 056-0244 1

70  Extraction Hose 056-0159 1 162 Overload Wire 056-0245 1
71  Blade Guard Plate 056-0160 1 163  Overload Switch 230V (UK) 056-0246 1
72  Spring 056-0161 1 166 Hold Down Clamp 056-0283 1
73 | Washer 056-0162 6 167 Angle Gauge 056-0284 1
74  Angle Indicator 056-0272 1 168  Blade Guard 056-0256 1
75 Hanger Frame Plate 056-0164 1 169 Rip Fence Assembly 056-0285 1
76 Washer 056-0165 1 170  Gearbox Assembly 056-0258 1
77 Spring 056-0166 1 171 Motor Assembly (230V) 056-0259 1
78 | Bevel Lock Knob 056-0273 1 172 Handle Assembly 056-0286 1
79  Bevel Bracket 056-0168 1 174  Right Guide Rail 056-0287 1

80 Washer 056-0169 1 175 Assembly Screw Kit 056-0262 1

81 | Bevel Gear 056-0170 2

91 | Screw F-SPHPZ-M4-20-ST-BO 2

92  Washer M5 F-W-M5-ST-BZP 5

93 | Bevel Gear Washer 056-0179 1

94  Threaded Rod 056-0180 1

95 | Double Nut 056-0181 1

96 Countersunk Screw F-SCHPZ-M5-14-ST-BO 4

97 | Drive Plate 056-0182 2

98 | Locknut F-NNIF-M5-ST-BO 4

99 | Flanged Bolt F-HFB-M6-16-ST-BZP 2

100  Riving Knife Clamp 056-0183 1

101  Riving Knife 056-0184 1

102 Riving Knife Bracket 056-0185 1

105 Thread Forming Screw F-TFPX-4.2-16-ST-BO 5

107 Angle Label 056-0189 1

108  Nut F-NSF-M5-ST-BO 5 ®

109  Gear Rack 056-0190 1

110 Countersunk Screw F-SCHPZ-M5-12-ST-BO 3 ~ vo LUTION

111 Capacitor 230V) 056-0191 1 ’ evolutionpowertools.com

112 Switch 230V 056-0196 1

113 | Switch Box 056-0201 1

115 45°Bush 056-0203 1
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